Es LOMNCIN

LC152F

LONCIN MOTOR CO.,LTD.

e



15 R (PISTON/CONNECTONGROD)

% (CRANKSHAFT)

W< 24 (GAS DIDTRIBUTION ADJUSTMENT)

11

:-@- g"

L B —

B—,.

%4 o5 (COVER)

WsovanN
= Ji#o(( {-gaf%j

K% (FLY WHEEL COMP)




SyESL (AIR CLEANER ASSY)

F R (STARTER SUBASSEMBIY)




Y5 ZEEFF PISTON/CONNECTONGROD

o SEgva =]
[P LT AN 44 TR Description #& (Reqd. No)
No. Part No.
1 130070084-0001 T ES A A RINGSET,PISTON 1
2 130180007-T010 TEFTIEAE CONNECTING ROD BOLT 2
3 130150045-0001 EH BUSHINGRING 1
4 130060036-0001 T FEA OILRING 1
5 130030086-0001 S PISTON 1
6 380560059-0001 T FER T P CLIP,PISTONPIN 2




1% CRANKSHAFT

= 2 % = N - - N =
i) bR FHBAE 2R Description ¥k (Reqd. No)
NO. Part No.
1 130290079-T010 % (A) CRANKSHAFT 1
2 380620070-0001 A3 X 2.8X 16 KEY,SPECIALWODDRUFF3X2.8X 16 1




S A%  GAS DIDTRIBUTION ADJUSTMENT

= S Ehva =]
A RS, K HBA 2R Description % (Reqd. No)
No. Part No.
1 500550026-T010 TE VALVE 1
2 140020049-T010 EEE ARy CAMSHAFT ASSY. 1
3 140400013-T010 Fh SEAL,GUIDE 1
4 140340024-T010 SIRIZE S SPRING, VALVE 2
5 140380019-T010 AT RETAINER, VALVESPRING 2
6 140320003-T010 TR ROTATOR, VALVE 2
7 140690008-T010 HEFE LIFTER, VALVE 2




= SEgva =]
] RS T4 FR Description #& (Reqd. No)
NO. Part No.
1 281850155-T010 ML A% s OILSENOR 1
2 110850013-T010 I Al 2 WASHER 1
3 110810020-T010 il AH 14 (A 1L) CRANKCASE 1
4 380650333-T010 17 X30X6 OIL SEAL17X30X6 1
5 380650340-T010 5 X 10X 4 OIL SEAL5X 10X 4 1
6 380180100-0001 LR RCKIEFEME X 117 BOLT,STUD, IN 2
7 110930001-T010 P Al 5 A A COVER 2
8 110850008-T010 I Al 2 WASHER 1
9 110840004-T010 W Al i A COVER 1
10 380140332-0001 N AL L THNEFEMS X 10 BOLTM5 X 10 4
11 110800001-T010 R BRI RE ENGINEBASE 1
12 380140040-0005 INFOE L THMEFEMS X 16 BOLTM8 X 16 4




i AhFE A& CRANKCASE

o SEgva =]
biacs TS T A 44 FR Description #i (Regd. No)
NO. Part No.
13 120150154-T010 AT Sk 2 5 GASKET, CYLINDER 1
14 120220010-T010 Ak i A SYLINDERCOVER 1
15 380140100-0003 EFRIERE M6 X35 BOLTM6 X 35 6
16 270960027-T010 KAEIE SPARKPLUG 1
17 380140089-0003 W2 M6X 8 BOLT , FLANGE , 6X8 1
18 281890001-T040 WL Y 7 ALART UNIT ,0IL 1
19 160190038-T010 YRk i R SHROUD COMP 1




34 as COVER

o SEgva =]
biacs FHEE S F A 44 FR Description #i (Regd. No)
NO. Part No.
1 110820011-T7010 i A ot COVER 1
2 380140024-0006 N AL L THEFEMG X 28 BOLT M6X 28 6
3 110690035-T150 IR ES OIL CAP 2
4 380450519-0001 ) WASHER , FLAT 1
5 171750007-T010 WU e A GOVERNORGEARASSY 1
6 110260025-T040 TR A OILTRAINBOLT M10X15 2
7 380450514-0001 TR A B WASHER 2
8 380650333-T010 Midf17 X 30X 6 OILSEAL17X30X6 1
9 380630002-0001 TRVE Bl 76203 BEARING6203 1
10 380600120-0001 EATEH8 X 12 PIN,DOWEL8 X 12 1
11 110830022-T010 it A A % e 3 SEALINGGASKET 1
12 171630004-T010 R PIN,SPLIT 1
13 381350006-0001 iELS CLIP,GOVERNORSHAFT 1




K% FLY WHEEL COMP

o SEgva =]
i) b FHBAE A Description ¥k (Reqd. No)
No. Part No.
1 270020082-T010 T FE LA A FLY WHEEL COMP 1
2 160180010-T010 -4 FAN COOLING 1
3 193590009-T010 A CUP STARTER 1
4 380370049-T010 VAYi AL s NUT M12X1.25 1




RikZEB  IGNITORASSY.
[SEgva
biac] RS A 24 T Description $it (Reqd. No)
NO. Part No.
1 270920171-T010 Rk 2 CORD, STOPSWITCH 1
2 270950064-T010 KA FENE CAP ASSY NOISE SUPPRESSOR 1
3 380140086-0002 7N FRVE L THNERENG X 22 BOLT M6 X 22 2




=1
oy

fryh2%  CARBURETOR

o SEgva =]

[P LT AN 44 TR Description & (Reqd. No)
No. Part No.

1 170020422-0001 RlIEn CARBURETOR 1
2 170160034-T010 RRTIERENN CARBURETOR*S NOUMENON 1
3 380840463-T010 THIP 2 35 Pl GASKET , OIL CUP 1
4 170250025-T010 FE OIL CUP 1
5 380450547-T010 AR ISRy GASKET , OIL CUP BOLT 1
6 380140355-T010 7T = IR BOLT , OIL CUP 1
7 172930001-T040 TP DRAIN BOLT 1
8 380450577-T040 P GASKET , DRAIN BOLT 1
9 170280021-T010 T T FLOAT 1
10 170290018-T010 T PIN , FLOAT 1
11 381150347-T010 I IR 5 SPRING , VALVE SET 1
12 170180052-T010 ! VALVE , FLOAT 1




fryh2%  CARBURETOR

o SEgva =]
biacs FHEE S A 44 FR Description #i (Regd. No)
No. Part No.

13 170430001-T010 U B PACKING, INSULATOR 1

14 170440046-0001 A7 7 B A INSULATIR, CARBURETOR 1

15 170430089-T010 Ay s 2 B Y (5 uEa% 2 8] [PACKING, CARBURETOR 1

16 170430084-T7010 AT A 2 BT Y (R IERR Y GASKET,AIR CLEANER 1




2 —

o

1 =)

Z3yE8e AR CLEANER ASSY

o SEgva =]
blac] RS K HRA 2R Description ¥ (Reqd. No)
No. Part No.
1 380370012-0005 INFAVE A TR RE M5 NUT, FLANGE M5 2
2 180070090-T010 IR e COVER,AIRCLEANER 1
3 180100040-T010 JEL ELEMENT ASSY.,AIR CLEANER 1
4 180330023-T010 PEOSCHEUA INSULATIR, CARBURETOR 1
5 180280009-T010 o PE A ELBOW COMP.,AIR CLEANER 1
6 380740470-T010 P TUBE, BREATHER 1
7 180020323-T010 TUERY AIR CLEANER ASSY 1




TAEEHI RS CONTROL

o SEgva =]

[P LT AN 24 TR Description #& (Reqd. No)
No. Part No.
1 171620007-T010 LB SHAFT,GOVERNOR ARM 1
2 171590008-T010 i INERASS ROD, GOVERNOR 1
3 171610007-T010 TR (B EEB) SPRING, THROTTLE RETURN 1
4 171600009-T010 YA (R EEA) SPRING, GOVERNOR 1
5 380250002-0001 J7 V- iy K ] R ] BOLT, QUADRATE HEAD 1
6 380370048-0001 WZEE M6 NUT M6 1
7 171680017-T010 T TERPA S CONTORL ASSY 1
8 380200035-T010 +FAE RS IBE] M5X 16 BOLT,STUD M5X 16 1
9 171710003-T010 PR AR BACK PLATE,DRAGLINE 1




(B2 MUFFLER ASSY.

o SEgva =]
[P LT AN 24 TR Description & (Reqd. No)
No. Part No.
1 380180094-0001 XL IEAE M6 X 56 BOLT,STUD M6X56 2
2 180660053-T010 JH 5 o ) GASKET ,MUFFLER 1
3 180690098-T010 EDARERLY MUFFLER COMP. 1
4 380370048-0001 TS IR BEMG NUT M6 2
5 180960018-T010 TH P AR Inner Pipe ASSY,Muffler 1
6 180570786-T010 TH 7 MUFFLER ASSY. 1




FezhE: STARTER SUBASSEMBIY

= SEgva =]

bl RS K HRA 4R Description ¥ (Reqd. No)
No. Part No.
1 193560015-T010 Pr 48T KNOB , RECOIL STARTER 1
2 193640001-T010 Pr i di 5 COVER, REEL, STARTER 1
3 193340022-T010 B AT SPRING,RECOIL STARTER 1
4 193530007-T010 AL ROPE 1
5 193520007-T010 VAN REEL,RECOIL STARTER 1
6 381160092-T010 WK™ e HH SPRING,RETURN 2
7 193540006-T010 DX S OB RATCHER, STARTER 2
8 381150345-7010 J 35 SPRING,FRICTION 1
9 193550007-T010 IKB)F ) A GUIDE,RATCHET 1
10 380020066-T010 7N SR 18 SCREW, SETTING 1
11 380140089-0003 7N S 25 T B AEMG X 8 BOLT M6X8 3
12 193500023-T010 FJi A STARTER ASSY 1




FezhEH: STARTER SUBASSEMBIY

= S Ehva =]
bl RS K HRA 2R Description ¥ (Reqd. No)
No. Part No.
13 380140001-0006 INFHTE S TH IR AEMG X 12 BOLT M6X 12 5
14 160190007-T010 AU Sk S SHROUD COMP 1
15 271660031-0001 S K TT R SWITCH ASSY.,ENGINE STOP 1
16 160210004-T010 A B COVER COMP.,FAN 1
17 380940346-0001 g TIE,CABLE 1
18 193490001-T010 Fesh itk RECOIL STARTER COMP. 1




) L=
T-ﬁ‘——,L_—‘)_a—’?

HFH TANK COMP.,FUEL

o SEgva =]

[P LT AN 24 TR Description & (Reqd. No)
No. Part No.
1 170870039-T040 IR 5 CAP COMP.,FUEL FILLER 1
2 380750279-0001 M4 X 8X 56 TUBE, FUEL4 X 8 X 56 1
3 170720001-T040 WA TH D Y FILTER,FUEL 1
4 170660077-T040 HH JH JOINT ASSY.,FUEL TANK 1
5 380370048-0001 N AV 22 TR REM6 NUT,FLANGE M6 2
6 170490122-T010 AR TANK COMP. ,FUEL 1
7 380950188-T040 THAE R e CLIP,TUBE 2
8 380140089-0003 7N AV S THNEAEME X 8 BOLT,STUD M6X8 1







